2026/04/01 21:15

1/2

Hose reel

Hose reel

Part number: 1109513

Part of EVO Cleaner assembly 2 - 1109502

%>»

(1 @)
ITEMDESCRIPTION PART NUMBER|QTY
1 Axle 709201 1
2 Hub 709210 1
3 Reel, left side 1409216 1
4 Reel, left side 1409217 1
5 Swivel 1109207 1
6 Rubber clamp 969007 1
7 Lock ring 24 mm 949010 1
8 Lock ring 25 mm 949013 3
9 Plate 409236 1
10 |Screw M8 x 30 941031 6
11  |Spring washer M8 941088 6
12 |0-ring19,3x2,4 969201 2
13 |Nut M5 Nyloc 941064 1
14 |Screw M5 x 15 949206 1
15 |[Sealing 12-LS Stainless|961032RF 1
16 |Nut 12L Stainless 961031RF 1

Envirologic Support Wiki - https://wiki.envirologic.se/


https://wiki.envirologic.se/doku.php/service:spl:1109502

Last update: 2020/09/28 01:17

service:spl:1109513-6 https://wiki.envirologic.se/doku.php/service:spl:1109513-6?rev=1601281063

ITEM/DESCRIPTION PART NUMBER |QTY
17 Nut M8 941017 6
From:

https://wiki.envirologic.se/ - Envirologic Support Wiki

Permanent link:

https://wiki.envirologic.se/doku.php/service:spl:1109513-6?rev=1601281063 .

Last update: 2020/09/28 01:17

https://wiki.envirologic.se/

Printed on 2026/04/01 21:15


https://wiki.envirologic.se/
https://wiki.envirologic.se/doku.php/service:spl:1109513-6?rev=1601281063

	Hose reel

